# Lanreotide Autogel Therapy in Patients with Acromegaly – Current Role and Perspectives for the Future

#### Josef Marek

Professor, Third Department of Medicine, First Faculty of Medicine, Charles University, and General Teaching Hospital, Prague

# Abstract

Lanreotide Autogel is a long-acting (effective for four to six weeks after a single injection) somatostatin analogue that normalises growth hormone (GH) and insulin-like growth factor I levels in about 50% of patients. It causes tumour volumes to shrink by more than 20% in 72–85% of patients. These effects are similar to those with octreotide long active release (LAR). Similarly, there are no differences between octreotide LAR and lanreotide Autogel in improvement of cardiac function, glycometabolic effects or occurrence of side effects, including cholelithiasis. In comparison to octreotide LAR, lanreotide Autogel has the advantage of being available in a convenient pre-filled syringe and it can be injected subcutaneously by patients or their care-givers/partners, omitting the necessity of injections by healthcare professionals. The efficacy of lanreotide can be increased by combination with dopamine agonists. Co-administration of lanreotide Autogel with pegvisomant appears to be safe and to improve hormonal control in a majority of patients with acromegaly partially controlled by somatostatin analogues alone.

#### **Keywords**

Acromegaly, pituitary adenoma, somatostatin analogues, lanreotide

Disclosure: The author has no conflicts of interest to declare.

Received: 6 August 2010 Accepted: 16 September 2010 Citation: European Endocrinology, 2010;6(2):36–41 DOI:10.17925/EE.2010.06.02.36 Correspondence: Josef Marek, Third Department of Medicine, General Teaching Hospital, U Nemocnice 1, 128 08 Prague, Czech Republic. E: jmarek@lf1.cuni.cz

Acromegaly is caused by excessive secretion of growth hormone (GH), almost always from a benign pituitary adenoma. When not treated, it is a disfiguring and debilitating disease causing severe co-morbidity and premature death.<sup>1</sup> The available treatment modalities for acromegaly are selective trans-sphenoidal adenomectomy, radiotherapy, medical treatment and a combination of these. The effects of surgery depend greatly on the experience of neurosurgeons. Even in experienced neurosurgical departments, however, the possibilities of curing acromegaly are limited. In the Department of Neurosurgery in Erlangen, success rates for removal were as follows.<sup>2</sup>

- Microadenomas: 75.3%.
- Intrasellar macroadenomas: 74.2%.
- Suprasellar macroadenoms without compression of the optic pathway: 41.5%.
- Suprasellar macroadenomas with compression of the optic pathway: 33.3%.
- Giant adenomas: 10%.

In radiotherapy there are intervals of many years to normalisation of GH and insulin-like growth factor 1 (IGF-I) levels, especially with fractionated irradiation, which causes a high incidence of adverse effects, such as hypopituitarism.<sup>3</sup> The three most important groups of drugs used for medical treatment of acromegaly are dopamine agonists, somatostatin analogues and GH receptor (GHR) modulating drugs. Among them, the long-acting somatostatin analogues are available: octreotide LAR and lanreotide Autogel. First reports about octreotide LAR appeared in 1996.<sup>4</sup> The experience with lanreotide Autogel is much shorter<sup>5</sup> and it

has been used in fewer patients. Although several detailed studies on lanreotide Autogel were published recently,<sup>6-9</sup> the objective of this article is to further support knowledge about the role of lanreotide Autogel in the treatment of acromegaly.

# **Pharmaceutical Properties**

The first pharmaceutically available form of lanreotide was relatively short-acting, requiring multiple daily dosing (BIM23014). Subsequently, a long-acting form of lanreotide was developed by incorporating the drug into biodegradable polylactide-polyglycolide microspheres so that the injection interval could be extended to 14 days (lanreotide SR). It was subsequently discovered that lanreotide had the unique property of self-aggregation in water into perfectly hollow and monodisperse (24nm wide) nanotubes, with molecular packing in the walls of a nanotube.<sup>10</sup> This formulation of the drug is named lanreotide Autogel and is produced by Ipsen under the trade name Somatuline Autogel in most countries, Somatuline Depot Injection in the US and Ipstyl Autogel in a few European countries. Maximal serum concentrations are reached after 3.8–7.7 days in acromegalic patients, depending on the dose administered.<sup>11</sup> The serum half-life amounts to 25.5 days.<sup>12</sup>

# **Antisecretory Efficacy**

There are great differences in the reported antisecretory efficacy of lanreotide Autogel by individual authors. In some reports only 35–37% of patients treated for three to 12 months had normalised IGF I values.<sup>13,14</sup> By contrast, in another study<sup>15</sup> eight out of 10 patients had normalised GH and IGF-I levels at week 28 of treatment. Similar differences were reported with octreotide LAR – efficacy was as low as 34% of patients with normalised IGF-I after 48 weeks of treatment<sup>16</sup> and

as high as 70.1% after a median follow-up of 48 months.<sup>17</sup> Studies in each larenotide group remain difficult to compare because of various remission criteria, various treatment times, different dosages, pre-selection bias, baseline GH and IGF-I levels, pituitary tumour size, whether lanreotide was used as primary or adjunctive therapy and, last but not least, variability of GH and IGF-I assays. In their review on therapy of acromegaly with lanreotide, Roelfsema et al.<sup>2</sup> collected data from 10 studies using lanreotide Autogel. In seven of these studies the number of successfully age-adjusted IGF-I levels varied in a close range between 48 and 55%.

# Biochemical Efficacy of Lanreotide Autogel Versus Octreotide LAR

A number of studies have been carried out to compare the biochemical efficacy of octreotide LAR and lanreotide SR, but prospective randomised studies are lacking. In two meta-analyses<sup>18,19</sup> of these results it was concluded that the biochemical efficacy of octreotide LAR was moderately more efficacious than lanreotide SR. Five studies have compared the efficacy of octreotide LAR and lanreotide Autogel in a total of 74 patients.<sup>15,20-23</sup> The results were analysed by Murray and Melmed.<sup>19</sup> The studies suggested that lanreotide Autogel and octreotide LAR were equivalent in the control of symptoms and biochemical markers in patients with acromegaly. In one of these studies<sup>23</sup> of the 10 patients who completed the study, four had normalisation of IGF-I levels on both therapies, but three patients had different treatment responses with biochemical normalisation during one therapy and not the other. Consequently, the change from octreotide LAR to lanreotide Autogel or vice versa may be useful in some patients with treatment failure or side effects.

# Effects of Lanreotide Glucose Homeostasis

GH excess in acromegaly is frequently associated with insulin resistance and impaired glucose tolerance as well as the development of diabetes. These disturbances may be in part responsible for the increased cardiovascular morbidity and mortality associated with acromegaly.

Reports on the effects of somatostatin analogues on glucose homeostasis have given contradictory results.<sup>24</sup> Most of these studies involved only small numbers of patients and did not evaluate glucose metabolism as the main clinical end-point. A recent meta-analysis by Mazziotti et al.<sup>25</sup> concludes that the effects of somatostatin analogues on glucose homeostasis generally only have a marginal clinical impact, even when significant deleterious glycometabolic effects may be observed in some patients. Consequently, glycometabolic follow-up needs to be carefully carried out in patients with acromegaly. In pooled data of 332 patients, treatment-related abnormalities in glycaemic control (hyperglycaemia, hypoglycaemia and diabetes) occurred in 7%.<sup>6</sup>

The meta-analysis<sup>25</sup> demonstrates that somatostatin analogues decrease fasting serum insulin levels without consistent effects on glucose homeostasis. Some impairment of glucose metabolism was observed early after starting treatment, becoming less important as therapy progressed.<sup>26</sup> The decrease in insulin levels may have been caused by suppression of insulin secretion with somatostatin analogues, but the prevailing cause is usually the decrease of insulin resistance with normalisation of GH and glucagon secretion. Consequently, lack of growth hormone control may predispose to a worsening of glucose metabolism.

The meta-analysis shows that somatostatin analogues may be safe in acromegalic patients with pre-existing diabetes.<sup>25</sup> Worsening of glucose metabolism with somatostatin analogues is, however, possible and may be an indication to switch treatment to or add pegvisomant.<sup>27</sup>

Two studies<sup>28,29</sup> and the meta-analysis<sup>25</sup> demonstrated that lanreotide and octreotide do not have substantially different effects on glucose metabolism. The only notable difference was a more evident increase in glucose levels after oral glucose tolerance test during lanreotide treatment compared with octreotide.

# The Heart

Acromegaly is associated with increased cardiac morbidity and mortality. Recognised cardiac manifestations include chronic cardiac failure due to systolic or diastolic dysfunction.<sup>30</sup> Hradec et al.<sup>31</sup> and others<sup>32</sup> have demonstrated that treatment with lanreotide, similar to octreotide, improves structural and functional cardiac parameters. This is mainly in terms of a decrease in left ventricular mass hypertrophy. It also leads to a lower degree of improvement in ejection fraction and left ventricular end-diastolic dimension. The changes were associated with improved exercise tolerance. These positive effects are correlated with the GH and IGF-I control.

# **Tumour Mass**

Almost all of the studies with lanreotide Autogel had biochemical control of acromegaly as the clinical end-point. In their recent study, Mazziotti and Giustina<sup>33</sup> identified only five studies that mentioned the effects of lanreotide Autogel on tumour size. In one of these studies the percentage of patients with tumour shrinkage was not defined and in another study of only seven patients,<sup>22</sup> the authors did not find tumour shrinkage in any patient but their criterion for shrinkage was a 50% or greater decrease in volume compared with three other studies,<sup>34-36</sup> where the criterion of shrinkage was 20–25%. In these studies<sup>34-36</sup> with 20–27 patients each and 12–18 months duration of treatment, 72–85% of patients receiving lanreotide Autogel were found to have tumour shrinkage.

The comparison of individual studies and effects of various somatostatin analogues is difficult. Primary therapy is accompanied by a higher degree of tumour shrinkage compared with secondary therapy, presumably because of surgery- and radiotherapy-induced fibrosis altering tumour anatomy.<sup>8</sup> The sensitivity of somatotroph tumour cells to the antiproliferative action of somatostatin analogues depends in part on the receptor subtype distribution pattern. This varies considerably among somatotroph adenomas.<sup>37</sup> Other variables are tumour size (micro- versus macroadenoma), somatostatin analogue doses and duration of treatment. Moreover, reports of drug effects on tumour size are limited by heterogenous imaging techniques and measurements.

Biochemical response to somatostatin analogues may have some role. There is often a discrepancy observed, however, between biochemical and morphological response to somatostatin therapy.<sup>8</sup> It may point to different mechanisms by which somatostatin analogues influence GH secretion and cellular proliferation.<sup>8</sup>

Tumour progression in patients taking lanreotide Autogel has not yet been reported, but it is rare with other somatostatin analogues and occurs in less than 2% of patients.<sup>18</sup> On the other hand, complete disappearance of GH-secreting adenomas with complete biochemical remission and long recurrence-free time is unusual. Only one such case, with a remission of 24 months, has been reported with lanreotide  $\mathsf{Autogel.}^{\scriptscriptstyle 38}$ 

The antiproliferative effects of somatostatin analogues are mediated by several mechanisms including induction of cell cycle arrest, stimulation of apoptosis and inhibition of angiogenesis.<sup>37</sup> In consequence, somatostatin analogues have been suggested to be radioprotective<sup>39</sup> and it was proposed to interrupt their treatment before the irradiation of pituitary adenomas. Recent investigation in rats, however, demonstrated that despite promoting apoptosis, lanreotide was not radioprotective and had a significant radiosensitising effect.<sup>40</sup>

# **Side Effects**

Lanreotide Autogel treatment for up to four years was generally well tolerated in patients with acromegaly. The most frequent side effects of lanreotide are diarrhoea (37%), abdominal pain (19%) and nausea (11%).6 These symptoms generally start shortly after an injection, decrease subsequently and tend to decrease in severity with continuing treatment. Lanreotide reduces motility of the biliary duct, which leads to an increased predisposition to the formation of gallstones. In pooled data, cholelithiasis and gallbladder sludge occurred in 20% of patients, with cholelithiasis thought to be associated with the dose and duration of exposure. Despite this, many of these patients had gallstones present at baseline. In two studies, new cholelithiasis was reported in only 8.77 and 12%° of patients. The most frequently reported local adverse reactions were injection site pain (4.1%) and injection site mass (1.7%).6 These local signs did not decrease the efficacy of the drug.6 Other adverse events reported were sinus bradycardia (3%), hypertension (5%) and anaemia (3%).6 As lanreotide treatment may decrease heart rate, the use of concomitant bradycardia-inducing agents such as beta-adrenoceptor antagonists may result in an additive effect and careful follow-up is necessary. Limited data suggest that lanreotide Autogel is as well tolerated as octreotide LAR and there were no significant differences in the incidence of gastrointestinal signs.<sup>41</sup> Local adverse events occurred less frequently with lanreotide Autogel treatment than with octreotide LAR.

# **Dosage and Administration**

Lanreotide Autogel comes in a long-acting aqueous-gel formulation that is administered via deep subcutaneous injections and provides consistent drug release.<sup>42</sup> The product is volume-dependent and not concentration-dependent, with volumes ranging from 0.3–0.5cc for delivery of the 60, 90 and 120mg doses. It is provided in a ready-to-use pre-filled syringe, which obviates the need for drug reconstitution prior to administration. This advantage enables self-administration or partner administration of the drug. A recent study by Salvatori et al.<sup>43</sup> found that 100% of patients or care-givers/partners were able to inject lanreotide Autogel correctly and no patient reported a preference to receive the injection by a healthcare professional. Consequently, the majority of these patients preferred lanreotide Autogel over octreotide LAR for future use. Similar results were previously reported by Bevan et al.<sup>44</sup>

## **Treatment Strategies**

There are two main strategies on how to start the treatment. According to the first one, treatment-naïve patients receive 60mg once every 28 days. After three months, the dose is individualised according to the patient's response – it either remains stable or is gradually increased first to 90 and then to 120mg. The other possibility is to start with 90mg every 28 days for three months and adjust the dose thereafter. It is generally advised to regularly adjust

the dose in relation to serum IGF-I and GH levels in order to obtain the best effect on disease activity at the lowest dose.

Usually, with continuing long-term treatment, the dose requirement progressively decreases.<sup>45</sup> Whenever acromegaly is well controlled, there are two options: reduce the actual dose or prolong the interval between injections. With lanreotide Autogel, the time interval between injections can often be increased to six to eight weeks without loss of efficacy, thereby improving the subject's comfort and reducing the cost of treatment.<sup>46</sup> In pharmacokinetic studies with lanreotide Autogel, significant levels were still found eight weeks after drug administration.<sup>47,48</sup>

Due to the wide therapeutic window of lanreotide, it is not necessary to alter the dose in hepatic or renal impairment or in the elderly. Similarly, there are no reports of other drugs affecting the metabolism of somatostatin analogues.

There is limited experience with lanreotide Autogel at doses higher than those presented in product monographs, i.e. more than 120mg every 28 days. Only recently, Wuster et al.<sup>49</sup> presented data of two patients who required 180mg every three weeks to achieve or maintain their initial response. This high dose was given for three months in one patient and six months in the other without any unexpected adverse events.

To date, it is unknown whether somatostatin analogues may also provoke long-lasting disease remission after drug discontinuation, similarly to the definitive cure of prolactinomas frequently induced by dopamine agonists. The recent study by Ronchi et al.<sup>50</sup> is the only one that challenges the concept that therapy with somatostatin analogues is a lifelong requirement. The authors demonstrated remission in five patients out of 27 more than 12 months (median 24 months) after the discontinuation of chronic somatostatin analogue therapy.

To avoid life-long administration of somatostatin analogues, we have adopted a strategy to irradiate all adenoma remnants after surgery by Leksell gamma knife if <2.5cm in diameter and not touching the optic pathway.<sup>51</sup> Similarly, with the same conditions we have irradiated adenomas intended to be treated with pharmacological primotherapy. Consequently the pharmacological therapy, mostly with somatostatin analogues, was limited to the interval between irradiation and normalisation of IGF-I levels. The mean interval to IGF-I normalisation was 4.5 years.<sup>51</sup> The side effects of Leksell gamma knife irradiation are rare. Hypopituitarism can be avoided by keeping the mean dose of irradiation given to pituitary tissue surrounding the adenoma below 15Gy and that to the distal infundibulum below 17Gy.<sup>52,53</sup>

# **Combination Treatment** Lanreotide Plus Cabergoline

The efficacy of lanreotide Autogel can be improved by co-treatment with cabergoline. In a study by Cozzi et al.,<sup>54</sup> 1.5–3.5mg cabergoline weekly normalised IGF-I in 42% of patients with acromegaly previously insufficiently controlled with lanreotide SR or octreotide LAR. The percentage suppression of GH and IGF-I was significantly greater with combined treatment in two other studies.<sup>55,56</sup> Presumably, lanreotide Autogel will accordingly profit from combination with cabergoline. The only concern with cabergoline is an increased risk of fibrosis development, particularly cardiac fibrosis with valvular defects. There are at least 10 studies demonstrating that the doses used in the treatment of prolactinomas do not cause serious valvular defects.<sup>57</sup> A

different situation may occur in acromegaly, however, where active disease leads to a specific form of cardiomyopathy that involves not only the myocardium and conduction system but also the heart valves.<sup>30</sup>

# Lanreotide Plus Pegvisomant

Pegvisomant, a GH-receptor antagonist, is the most effective drug available for decreasing IGF-I levels. If given at appropriate doses, it can normalise IGF-I in 95–97% of patients with acromegaly. Pegvisomant monotherapy requires daily injections, however, and is costly. The drug acts on peripheral tissue and does not affect the pituitary tumour. In the European Acrostudy, progression in adenoma growth was reported in 5.1% of 469 patients.<sup>58</sup> Several studies have demonstrated the advantages of co-administration of pegvisomant with somatostatin analogues compared with pegvisomant monotherapy.<sup>59-62</sup> The median pegvisomant monotherapy.<sup>62</sup> This significantly reduces the annual costs.

Somatostatin analogues, even when not fully effective, decrease pituitary GH secretion and consequently there are fewer endogenous GH molecules for pegvisomant to compete with. Moreover, somatostatin analogues reduce insulin secretion from the pancreas and therefore reduce the number of GHRs available in the liver, which again decreases the pegvisomant dose required.8 Accordingly, in most cases pegvisomant could be injected once or twice weekly. This is important for the patient's comfort. In terms of pituitary tumour size, combined therapy might be safer than pegvisomant monotherapy. In combination, treatment shrinkage occurred in 19% of the treated adenomas.<sup>61</sup> Shrinkage was not observed with pegvisomant monotherapy. Long-term combined treatment for more than four years seems to be safe.61 The normalisation of IGF-I was attained in all subjects with the maximal 80mg dose of pegvisomant twice weekly<sup>60</sup> and in 95% of patients taking with 80mg pegvisomant weekly.8 In a recent study by van der Lely et al.,62 however, co-administration of lanreotid Autogel 120mg monthly and pegvisomant up to 60mg twice weekly normalised IGF-I levels in only 78.9% of patients. It has been reported that withdrawal of octreotide LAR before pegvisomant can be detrimental for liver function.63 It can be presumed that lanreotide treatment should not be discontinued during pegvisomant therapy either. With respect to quality of life, pegvisomant may have additional effects in patients on somatostatin analogue therapy. In a recent study, the weekly administration of pegvisomant 40mg improved quality of life without affecting IGF-I levels.64

# Place of Lanreotide Autogel in the Management of Acromegaly

In recent guidelines for acromegaly management,<sup>65</sup> surgery on the pituitary adenoma is recommended if surgical cure is expected and when the tumour is causing compression symptoms. Primary pharmacological therapy is recommended if post-operative disease persistence is expected. This should be started before surgery to alleviate severe co-morbidities that may prevent or could complicate immediate surgery (see below). Moreover, it is generally accepted that pharmacological intervention is indicated where surgical intervention presents an unacceptable risk and when a patient refuses surgery.

Adjunctive treatment is indicated if surgery has failed to achieve biochemical control and in cases where adenoma is irradiated to provide disease control in the time between administration of radiation therapy and the onset of maximum benefit attained from radiation therapy. It is questionable, however, whether primary pharmacological therapy in patients should be recommended where post-operative persistence is expected. This is because of the well-known effect of surgical debulking on the improvement of pharmacological therapy and radiation results. In a study by Karavitaki et al.,<sup>66</sup> the figures for normal IGF-I after lanreotide treatment were 42.3% before surgery and 88.5% after surgery.

Another indication for primary medical treatment of acromegalic patients is presurgical treatment. This aims first to normalise GH and IGF-I levels to improve the presurgical state of the patients, such as improving cardiac function, helping to compensate for diabetes or facilitate intubation during anaesthesia. Second, it may be aimed at improvement of surgical outcome. Data on the latter factor were conflicting; however two recent progressive randomised studies – one with six months of octreotide LAR<sup>67</sup> and the second with four months of lanreotide SR<sup>68</sup> pretreatment – suggest that the surgical cure in macroadenomas may be improved.

In 2008, the Polish Society for Endocrinology presented a consensus statement in terms of presurgical somatostatin analogues in acromegaly.<sup>69</sup> It was suggested that depot somatostatin analogue (octreotide LAR or lanreotide Autogel) be administered at least three months before surgery in microadenomas and six months before surgery in macroadenomas, until maximal possible reduction of GH and IGF-I concentrations. Using such a uniform approach in a nationwide measure will allow further objective evaluation of the long-term efficacy of the treatment.

Currently, the following three classes of pharmacotherapeutic agents are available for the management of acromegaly: somatostatin analogues, dopamine agonists (e.g. cabergoline) and GHR antagonists (e.g. pegvisomant).

Although relatively inexpensive and available as tablets, dopamine agonists only achieve normalisation of GH and IGF-I in a minority of patients. It is recommended they are only tried in selected patients with modestly elevated IGF-I levels and markedly elevated prolactin.<sup>65</sup> Pegvisomant is generally well tolerated and achieves IGF-I normalisation in more than 95% of patients if the dose is appropriate. Therapy is expensive, however, with the necessity of daily injections. It is unable to prevent pituitary adenoma growth or cause adenoma shrinkage. Consequently, in many countries its use is recommended only in patients unresponsive to or intolerant of somatostatin analogue therapy.<sup>6</sup>

For these reasons, the primary drugs to be used in most patients with acromegaly are long-acting the somatostatin analogues octreotide LAR and lanreotide Autogel. Both drugs are comparable in the efficacy. The advantage of lanreotide Autogel is the possibility of injections by the patient or care-giver/partner without medical supervision.

## **Future Perspectives**

The present formulations of somatostatin analogues can be classified as second-generation effective GH-suppressive drugs.<sup>7</sup> These agents are clearly not adequate for all patients, however, depending on tumour somatostatin receptor status. Pituitary tumours express both somatostatin and dopamine receptors, each of which has five specific subtypes: somatostatin receptor 1–5 (SST1–SST5) and dopamine

receptor 1–5 (D1–D5). There are two different isoforms of SST1 and D2. Approximately 90% of GH-secreting adenomas express SST2 and SST5.<sup>70</sup> Octreotide and lanreotide both act preferentially via SST2 and have a lower affinity for SST5. Moreover, a proportion of tumours fail to respond to somatostatin analogues despite expressing high levels of SST2 and SST5. This situation may be explained by the identification of two novel truncated variants of SST5 – SST5TMD5 and SST5TMD4 – which are absent in the normal pituitary but expressed in pituitary tumours.<sup>71</sup> The presence of SST5TMD4 is related to the reduced ability of octreotide to normalise hormone secretion.<sup>71</sup>

# Pasireotide

One of the new somatostatin analogues in clinical trials is pasireotide (SOM230). It exhibits high-affinity binding to somatostatin receptors 1, 2, 3 and 5.<sup>72</sup> Compared with octreotide, pasireotide has an *in vitro* binding affinity that is 40-fold higher for SST5, 30-fold higher for SST1 and five-fold higher for SST3 but two-fold lower for SST2.<sup>72</sup> Although octreotide and pasireotide have only slightly different binding activities at SST2 receptor, pasireotide lacks the ability to stimulate SST2 internalisation.<sup>73,74</sup> Consequently, it is unable to produce a measurable antagonistic effect at SST2 receptors.<sup>73,74</sup> It may be inferred that the main role of pasireotide will be in the treatment of prevalently SST5 receptor-positive adenomas.

Recently the results of a short-term randomised phase II trial with pasireotide were published.<sup>75</sup> The study included 60 patients. After three months of pasireotide 200, 400 and 600µg injected subcutaneously twice daily, only 27% of patients achieved a biochemical response and 39% of patients had a >20% reduction in pituitary tumour volume. Seventy-five per cent of patients experienced drug-related adverse effects, mainly nausea, diarrhoea, abdominal pain and flatulence.

Larger studies of longer duration are ongoing, but it may be presumed that pasireotide will not replace lanreotide and octreotide. It will likely be a complementary treatment for adenomas with receptors other than SST2, mainly SST5.

# **Novel Chimeric Compounds**

Dopamine receptors are present both in prolactin secreting and non-prolactin-secreting adenomas.<sup>76</sup> Their presence and intensity of expression is predictive of the response to treatment with dopamine agonists. Recently, a functional interaction between the D2 and SST receptors has been reported,<sup>77,78</sup> suggesting a potentional benefit from the combined targeting of these receptors. Clinical reports have demonstrated that the combination of somatostatin analogues and dopamine agonists is more effective in reducing GH levels in somatotropinomas than individual use of these drugs.<sup>79</sup>

Based on these observations, a novel class of chimeric compounds that contain structural elements of both somatostatin analogues and dopamine agonists that retain the ability to selectively interact with receptors of both families – dopastatins – has been developed.<sup>∞</sup> The compound dopastatin (BIM 23A760) was selected as one of the most efficacious members of this group. It is a potent and selective agonist of the D2 and SST2 receptors and a modest agonist of the SST5 receptor. Non-clinical pharmacological studies have demonstrated that it is more effective in suppressing GH secretion in cultured human GH-secreting adenomas than individual somatostatin analogues and dopamine agonists.<sup>®1</sup> The drug is injected subcutaneously at weekly intervals. BIM 23A760 is now in phase II multicentre clinical trials. The results of these trials may indicate to what extent dopastatin will replace long-acting lanreotide and octreotide. ■



Josef Marek is a Professor and Consultant in Endocrinology in the Third Department of Medicine at the First School of Medicine at Charles University in Prague. He was Chairman of this Department between 1990 and 2001. Since 2000 he has served as the President of the Czech Society of Endocrinology and for four years he was a member of the Executive Committee of the European Neuroendocrine Association. His main scientific interests are pituitary diseases and he is a foundation member of

the international Acromegaly Consensus Group. He has published more than 400 scientific papers. Professor Marek graduated at Charles University in Prague in 1960 and completed his PhD thesis in 1975.

- Melmed S, Medical progress: Acromegaly, N Engl J Med, 2006;355:2558–73.
- Nomikos P, Buchfelder M, Fahlbusch R, The outcome of surgery in 668 patients with acromegaly using current criteria of biochemical 'cure', *Eur J Endocrinol*, 2005;152: 379–87.
- Minniti G, Gilbert DCG, Brada M, Modern techniques for pituitary radiotherapy, *Rev Endocr Metab Disord*, 2009; 10:135–44.
- Grass P, Marbach P, Bruns C, et al., Sandostatin LAR (microcapsulated octreotide acetate) in acromegaly: pharmacokinetic and pharmacodynamic relationships, *Metabolism*, 1996;45:27–30.
- Caron PH, Beckers A, Cullen DR, et al., Efficacy of the new long-acting formulation of lanreotide (lanreotide Autogel) in the management of acromegaly, *J Clin Endocrinol Metab*, 2002;87:99–104.
- Croxtall JD, Scott LJ, Lanreotide Autogel. A review of its use in the management of acromegaly, *Drugs*, 2008;68:711–23.
- Roelfsema F, Biermasz NR, Periera AM, et al., Therapeutic options in the management of acromegaly: focus on lanreotide Autogel, *Biologics*, 2008;2:463–79.
- Feelders RA, Hofland LJ, van Aken MO, et al., Medical therapy of acromegaly, Efficacy and safety of somatostatin analogues, *Drugs*, 2009;69:2207–26.
- Castinetti F, Saveanu A, Morange I, et al., Lanreotide for the treatment of acromegaly, *Adv Ther*, 2009;26:600–12.
- 10. Valéry C, Pouget E, Pandit A, et al., Molecular origin of the

self-assembly of lanreotide into nanotubes: a multinational approach, *Biophys J*, 2008;94:1782–95.

- Bronstein M, Musolino N, Jallad R, et al., Pharmacokinetic profile of lanreotide Autogel in patients with acromegaly after four deep subcutaneous injections of 60, 90 or 120 mg every 28 days, *Clin Endocrinol (0xf)*, 2005;63:514–9.
- Atonijoan RM, Barbanoj MJ, Cordero JA, et al., Pharmacokinetics of a new Autogel formulation of the somatostatin analogue lanreotide after a single subcutaneous dose in healthy volunteers, *J Pharm Pharmacol*, 2004;56:471–6.
- Lucas T, Astorga R, Efficacy of lanreotide Autogel administered every 4–8 weeks in patients with acromegaly previously responsive to lanreotide microparticles 30 mg: a phase III trial, *Clin Endocrinol (0xf)*, 2006;65:320–6.
- Lombardi G, Minuto F, Tamburrano G, et al., Efficacy of the new long-acting formulation of lanreotide (lanreotide Autogel) in somatostatin analogue-naive patients with acreomegaly, *J Endocrinol Invest*, 2009;32:202–9.
- Ashwell SG, Bevan JS, Edwards OM, et al., The efficacy and safety of lanreotide Autogel in patients with acromegaly previously treated with octreotide LAR, *Eur J Endocrinol*, 2004;150:473–80.
- Mercado M, Borges F, Bouterfa H, et al., A prospective, multicentre study to investigate the efficacy, safety and tolerability of octreotide LAR (long-acting repeatable octreotide) in the primary therapy of patients with acromegaly, *Clin Endocrinol*, 2007;66:859–68.

- Cozzi R, Montini M, Attanasio R, et al., Primary treatment of acromegaly with octreotide LAR: a long-term (up to nine years) prospective study of its efficacy in the control of disease activity and tumor shrinkage, J Clin Endocrinol Metab, 2006;91:1397–403.
- Freda PU, Katznelson I, van der Lely, et al., Long-acting somatostatin analog therapy of acromegaly: a metaanalysis, J Clin Endocrinol Metab, 2005;90:4465–73.
- Murray RD, Melmed S, A critical analysis of clinically available somatostatin analog formulation for therapy of acromegaly, J Clin Endocrinol Metab, 2008;93:2957–68.
- Alexopoulou O, Abrams P, Verhelst J, et al., Efficacy and tolerability of lanreotide Autogel therapy in acromegalic patients previously treated with octreotide LAR, *Eur J Endocrinol*, 2004;151:317–24.
- Ronchi CL, Boschetti M, Degli Uberti EC, et al., Efficacy of a slow-release formulation of lanreotide (Autogel) 120mg in patients with acromegaly previously treated with octreotide long acting release (LAR): an open, multicentre longitudinal study, *Clin Endocrinol (0xt)*, 2007;67:512–9.
- van Thiel SW, Romijn JA, Biermasz NR, et al., Octreotide long-acting repeatable and lanreotide autogel are equally effective in controlling growth hormone secretion in acromegalic patients, *Eur J Endocrinol*, 2004;150:489–95.
- Andries M, Glintborg D, Kvistborg A, et al., A 12-months randomized crossover study on the effects of lanreotide autogel and octreotide long-acting repeatable on GH and IGF I in patients with acromegaly, *Clin Endocrinol (Oxf)*,

2008;68:473-80.

- Berg C, Petersenn S, Lahner H, et al., Cardiovascular risk factors in patients with uncontrolled and long-term avromegaly: comparison with mateched data from the gebneral population and the effect of disease control, *J Clin Endocr Metab*, 2010;95:3648–56.
- Mazziotti G, Floriani I, Bonadonna S, et al., Effects of somatostatin analogues on glucose homeostasis: A metaanalysis of acromegaly studies, *J Clin Endocrinol Metab*, 2009;94:1500–8.
- Giusti M, Cicarelli E, Dallabonzana D, et al., Clinical results of long term slow-release treatment of acromegaly, *Eur J Clin Invest*, 1997;27:277–84.
- Barkan AL, Burman P, Clemmons DR, et al., Glucose homeostasis and safety in patents with acromegaly converted from long-acting octreotide to pegvisomant, *J Clin Endocinol Metab*, 2005;90:5684–91.
- Cozzi R, Dallabonzana D, Attanasio R, et al., A comparison between octreotide – LAR and lanreotide – SR in the chronic treatment of acromegaly, *Eur J Endocrinol*, 1999;141:267–71.
- Baldelli R, Battista C, Leonetti F, et al., Glucose homeostasis in acromegaly: effects of long-acting somatostatin analogues treatment, *Clin Endocrinol (Oxf)*, 2003;59:492–9.
- Colao A, Ferone D, Marzullo P, et al., Systemic complications of acromegaly: epidemiology, pathogenesis, and management, *Endocr Rev*, 2004;25:102–52.
- Hradec J, Král J, Janota J, et al., Regression of acromegalic left ventricular hypertrophy after lanreotide (a slow-release somatostatin analog), *Am J Cardiol*, 1999;83:1506–9.
- Maison P, Tropeano A-I, Macquin-Mavier I, et al., Impact of somatostatin analogs on the heart in acromegaly: a metaanalysis, J Clin Endocrinol Metab, 2007;92:1743–7.
- Mazzioti G, Giustina A, Effects of lanreotide SR and Autogel on tumor mass in patients with acromegaly: a systematic review, *Pituitary*, 2010;13:60–7.
- 34. Maiza JC, Vezzosi D, Matta M, et al., Long-term (up to 18 years) effects on GH/IGF I hypersecretion and tumour size of primary somatostatin analogue (SSTa) therapy in patients with GH-secreting pituitary adenoma responsive to SSTa, *Clin Endocrinol (0xf)*, 2007;67:282–9.
- Attanasio R, Lanzi R, Losa M, et al., Effects of lanreotide Autogel on growth hormone, insulin like growth factor 1, and tumor size in acromegaly: a 1-year prospective multicenter study, *Endocr Pract*, 2008;14:846–55.
- Colao A, Auriemma RS, Rebora A, et al., Significant tumour shrinkage after 12 months of lanreotide Autogel-120mg treatment given first-line in acromegaly, *Clin Endocrinol (Oxf)*, 2009;71:237–45.
- Zatelli MC, Piccin D, Ambrosio MR, et al., Antiproliferative effects of somatostatin analogs in pituitary adenomas, *Pituitary*, 2006;9:27–34.
- Auriemma RS, Galdiero M, Grasso LF, et al., Complete disappearance of a GH-secreting pituitary macroadenoma in a patient with acromegaly: effect of treatment with lanreotide Autogel and consequence of treatment withdrawal, *Eur J Endocrinol*, 2010;162:993–9.
- Landolt AM, Haller D, Lomax N, et al., Octreotide may act as a radioprotective agent in acromegaly, J Clin Endocrinol Metab, 2000;85:1287–9.
- Ning S, Knox SJ, Harsh GR, et al., Lanreotide promotes apoptosis and is not radioprotective in GH3 cells, *Endocr Relat Cancer*, 2009;16:1045–55.
- Alexopoulou O, Abrams P, Verhelst J, et al., Efficacy and tolerability of lanreotide Autogel therapy in acromegalic patients previously treated with octreotide LAR, *Eur J Endocrinol*, 2004;151:317–24.
- Bronstein M, Musolino N, Jallad R, et al., Pharmacokinetic profile of lanreotide Autogel in patients with acromegaly after four deep subcutaneous injections of 60, 90 or 120 mg every 28 days, *Clin Endocrinol (0xt)*, 2005;63:514–9.
- Salvatori R, Nachtigall LB, Cook DM, et al., Effectiveness of self- or partner-administration of an extended-release aqueous-gel formulation of lanreotide in lanreotide-naïve patients with acromegaly, *Pituitary*, 2010;13:115–22.
- 44. Bevan JS, Newell-Price J, Wass JA, et al., Home

administration of lanreotide Autogel by patients with acromegaly, or their partners, is safe and effective, *Clin Endocrinol (0xt)*, 2008;68:343–9.

- Colao A, Ferone D, Marzullo P, et al., Long-term effects of depot long-acting somatostatin analog octreotide on hormone levels and tumor mass in acromegaly, *J Clin Endocrinol Metab*, 2001;86:2779–86.
- 46. Abrams P, Alexopoulou O, Abs R, et al., Optimalization and cost management of lanreotide-Autogel therapy in acromegaly, *Eur J Endocrinol*, 2007;157:571–7.
- Antonijoan RM, Barbanoj MJ, Cordero JA, et al., Pharmacokinetics of a new Autogel formulation of the somatostatin analogue lanreotide after a single subcutaneous dose in healthy volunteers, J Pharm Pharmacol, 2004;56:471–6.
- Trocóniz IF, Cendrós J-M, Peraire C, et al., Population Pharmacokinetic analysis of lanreotide Autogel in healthy subjects: Evidence for injection interval of up to 2 months, *Clin Pharmacokinet*, 2009;48:51–62.
- Wuster C, Both S, Cordes U, at al., Primary treatment of acromegaly with high-dose lanreotide: a case series, *J Med Case Reports*, 2010;4:85.
- Ronchi CL, Rizzo E, Lania AG, et al., Preliminary data on biochemical remission of acromegaly after somatostatin analogs withdrawal, *Eur J Endocrinol*, 2008;158:19–25.
- Jezková J, Marek J, Hána V, et al., Gamma knife radiosurgery for acromegaly – long-term experience, *Clin Endocrinol*, 2006;64:588–95.
- Vladyka V, Licák R, Novotný J, et al., Radiation tolerance of functioning pituitary tissue in gamma knife surgery for pituitary adenomas, *Neurosurgery*, 2003;52:309–16.
- 53. Marek J, Jezková J, Hána V, et al., Is it possible to avoid hypopituitarism after the irradiation of pituitary adenomas by the Leksell gamma-knife? 11th European Congress of Endocrinology, Istanbul, Turkey, 25–29 April 2009, Endocrine Abstracts 2009;20:574. Available at: www.endocrine-abstracts.org/ea/0020/ea0020p574.htm (Accessed 20 August 2010.)
- Cozzi R, Attanasio R, Lodrini S, et al., Cabergoline addition to depot somatostatin analogues in resistant acromegalic patients: efficacy and lack of predictive value of prolactin status, *Clin Endocrinol (0xt)*, 2004;61:209–15.
- Marzullo P, Ferone D, Di Somma C, et al., Efficacy of combined treatment with lanreotide and cabergoline in selected therapy-resistant acromegalic patients, *Pituitary*, 1999;1:115–20.
- Selvarajah D, Webster J, Ross R, et al., Effectiveness of adding dopamine agonist therapy to long-acting somatostatin analogues in the management of acromegaly, *Eur J Endocrinol*, 2005;152:569–74.
- Jezková J, Marek J, Diagnosis and treatment of prolactinomas, Expert Rev Endocrinol Metab, 2009;4:135–42
- Brue T, ACROSTUDY: Status update on 469 patients, Horm Res, 2009;71(Suppl. 1):34–8.
- Feenstra J, de Herder WW, ten Have SM, et al., Combined therapy with somatostatin analogues and weekly pegvisomant in active acromegaly, *Lancet*, 2005;365:1644–6.
- Neggers SJ, van Aken MO, Janssen JA et al, Long-term efficacy and safetyx of combined treatment of somatostatin analogs and pegvisomant in acromegaly, *J Clin Endocrinol Metab*, 2007;92:4598–601.
- Neggers SJ, de Herder WW, Janssen JA, et al., Combined treatment for acromegaly with long-acting somatostatin analogs and pegvisomant: long-term safety for up to 4.5 years (median 2.2 years) of follow-up in 86 patients, *Eur J Endocrinol*, 2009;160:529–33.
- 62. Van der Lely AJ, Bernabeu I, Cap J, et al., Efficacy and safety of co-administration of lanreotide Autogel 120mg monthly with weekly pegvisomant in patients with acromegaly partially controlled by somatostatin analogs, Abstract P3-276. The 92nd Endocrine Society Annual Meeting, San Diego, Ca, June 19–22, 2010, *Endocrine Abstracts* 2010;22:625. Available at: www.endocrine-abstracts.org/ ea/0022/ea0022p625.htm (accessed 20 August 2010.)
- 63. Biering H, Saller B, Bauditz J, et al., Elevated transaminases during medical treatment of acromegaly: a review of the German pegvisomant surveillance

experience and a report of a patient with histologically proven chronic mild active hepatitis, *Eur J Endocrinol*, 2006;154:213–20.

- Neggers SJ, van Aken MO, de Herder WW, et al., Quality of life in acromegalic patients during long-term somatostatin analog treatment with and without pegvisomant, J Clin Endocrinol Metab, 2008;93:3853–9.
- Melmed S, Colao A, Barkan M, et al., Guidelines for acromegaly management: an update, J Clin Endocrinol Metab, 2009;94:1509–17.
- Karavitaki N, Turner HE, Adams CBT, et al., Surgical debulking of pituiary macroadenomas causing acromegaly improves control by lanreotide, *Clin Endcorinol*, 2008;68:970–5.
- 67. Carlsen SM, Lund-Johansen M, Schreiner T, et al., Preoperative octreotide treatment in newly diagnosed acromegalic patients with macroadenomas increases cure short-term postoperative rates: a prospective, randomized trial. J Clin Endocrinol Metab. 2008;93:2984–90.
- Mao ZG, Zhu YH, Tang HL, et al., Preoperative lanreotide treatment in acromegalic patients with macroadenomas increases short-term postoperative cure rates: a prospective, randomized trial, *Eur J Endocrinol*, 2010;162:661–6.
- Bolanowski M, Bar-Andziak E, Kos-Kudla B, et al., Consensus statement of the Polish Society for Endocrinology: presurgical somatostatin analogs in acromegaly, *Neuro Endocrinol Lett*, 2008;29:59–62.
- Taboada GF, Luque RM, Bastos W, et al., Quantitative analysis of somatostatin receptor subtypes (1-5) gene expression levels in somatotropinomas and nonfunctioning pituitary adenomas, *Eur J Endocrinol*, 2007;156:65–74.
- Durán-Prado M, Saveanu A, Luque RM, et al., A potential role for the new truncated variant of somatostatin receptor 5, sst5TMD4, in pituitary adenomas poorly responsive to somatostatin analogs, *J Clin Endcorinol Metab*, 2010;95:2497–502.
- Bruns C, Lewis I, Briner U, et al., SOM230: a novel somatostatin peptidomimetic with broad somatotropin release inhibiting factor (SRIF) receptor binding and a unique antisecretory profile, *Eur J Endocmol*, 2002;146: 707–16.
- Waser B, Cescato R, Tamma ML, et al., Absence of somatostatin SST2 receptor internalization *in vivo* after intravenous SOM230 application in the AR42J animal tumor model, *Eur J Pharmacol*, 2010;644(1-3):257–262.
- Pöll F, Lehmann D, Illing S, et al., Pasireotide and octreotide stimulate distinct patterns of sst2A somatostatin receptor phosphorylation, *Mol Endocrinol*, 2010;24:436–46.
- Perterssen S, Schopohl J, Barkan A, et al., Pasireotide (SOM230) demonstrates efficacy and safety in patients with acromegaly: a randomized, multicenter, phase II trial, J Clin Endocrinol Metab, 2010;95:2781–9.
- Stefaneanu L, Kovacs K, Horvath E, et al., Dopamine D2 receptor gene expression in human adenohypophysial adenomas, *Endocrine*, 2001;14(3):329–36.
- Ferone D, Saveanu A, Culler MD, et al., Novel chimeric somatostatin analogs: facts and perspectives, *Eur J Endocrinol*, 2007;156(Suppl 1):S23–8.
- Saveanu A, Jaquet P, Brue T, et al., Relevance of coexpression of somatostatin and dopamine D2 receptors in pituitary adenomas, *Mol Cell Endocrinol*, 2008;286(1-2):206–13.
- Colao A, Filippella M, Pivonello R, et al., Combined therapy with somatostatin analogues and dopamine agonists in the treatment of pituitry tumours, *Eur J Endocrinol*, 2007;156:S57-S63.
- Ferone D, Gatto F, Arvigo M, et al., The clinical-molecular interface of somatostatin, dopamine and their receptors in pituitary pathophysiology, *J Mol Endocrinol*, 2009;42:361–70.
- Jaquet P, Gunz G, Saveanu A, et al., BIM-23A760, a chimeric molecule directed towards somatostatin and dopamine receptors, vs universal somatostatin receptor ligands in GH-secreting pituitary adenomas partial responders to octreotide, *J Endocrinol Invest*, 2005;28(11 Suppl. International):21–7.